
 

Approve Return Deny Signatures Date 

✓  
 

 
Ryan C. Decker, P.E. / Environmental Engineer 

April 9, 2025 

✓    
Mahbuba Iasmin, Ph.D., P.E. / Environmental Engineer Manager 

April 11, 2025 

 

  Southwest Regional Office 
CLEAN WATER PROGRAM 

a 

Application Type Renewal 
NPDES PERMIT FACT SHEET 

INDIVIDUAL SEWAGE 

Application No. PA0027111 

Facility Type Municipal APS ID 623286 

Major / Minor Major Authorization ID 1376035 

a 
Applicant and Facility Information 

a 

Applicant Name 
Municipal Sanitary Authority of the City 
of New Kensington (MSANK) 

 
Facility Name New Kensington STP 

 

Applicant Address 120 Logans Ferry Road   Facility Address 120 Logans Ferry Road   

 New Kensington, PA 15068-2004   New Kensington, PA 15068-2004  

Applicant Contact Kevin Kaplan, Manager  Facility Contact ***same as applicant***  

Applicant Phone (724) 335-9813  Facility Phone ***same as applicant***  

Applicant Email kkaplan@msank.org  Facility Email ***same as applicant***  

Client ID 43503  Site ID 243111  

Ch 94 Load Status Not Overloaded  Municipality New Kensington City  

Connection Status Dept. Imposed Connection Prohibitions  County Westmoreland  

Date Application Received November 5, 2021  EPA Waived? No  

Date Application Accepted November 11, 2021  If No, Reason Major Facility, Pretreatment  

  
Purpose of Application Renewal of NPDES permit for discharges of treated sewage.  

a 

 

Summary of Review 

On behalf of the Municipal Sanitary Authority of the City of New Kensington (MSANK), Mott MacDonald submitted an 
application dated October 18, 2021 to renew NPDES Permit PA0027111 for discharges of treated sewage from the New 
Kensington Sewage Treatment Plant (STP).  The application was received by the Department of Environmental Protection 
(DEP) on November 5, 2021.  The permit currently in effect was issued on June 14, 2017 with an effective date of July 1, 2017 
and an expiration date of June 30, 2022.  The renewal application was submitted at least 180 days before the permit expired 
(i.e., before January 1, 2022), so the terms and conditions of the 2017 permit were automatically extended past June 30, 2022. 
 
Facility Overview 
 
Sewage is treated with a mechanical bar screen, grit removal, pre-aeration, primary settling, activate sludge, final clarification, 
sludge thickening, aerobic digestion, sludge dewatering, and chlorine disinfection.  The treated effluent discharges through 
Outfall 001 to Pucketa Creek just above the harbor line of the Allegheny River.  Pucketa Creek has a designated aquatic life 
use for warm water fishes.  The STP has one storm water outfall, Outfall 013, for discharges of uncontaminated storm water 
runoff from the areas in and around STP.  There are also six combined sewer overflows (CSOs): 004, 005, 006, 007, 008, and 
009. 
 
WQM Permit 6572405 A-5 was issued by DEP on August 14, 2020 and approved modifications to the STP including:  two (2) 
new primary clarifiers; two (2) existing aeration tanks; one (1) new secondary clarifier; expansion of two (2) existing chlorine 
contact tanks; one (1) existing sludge belt filter press replacement; and additional appurtenances in compliance with the 
facility’s Long-Term Control Plan to control CSOs.  Construction is expected to be completed by April 2025.  The design annual 
average discharge flow rate is 6.0 MGD.  The design maximum monthly flow rate will be 10.1 MGD for wet weather flow.  The 
design peak flow will be 20.0 MGD for wet weather flows. 
 
 

mailto:kkaplan@msank.org


NPDES Permit Fact Sheet NPDES Permit No. PA0027111 
New Kensington STP  
 

2 

Summary of Review 

Combined Sewer Overflows (CSOs) 
 
MSANK’s CSOs include the following: 
 

CSO Outfall No. Description Latitude Longitude Receiving Water 

004 Third Street 40° 33' 03.00" -79° 45' 56.00" Allegheny River 

005 Fourth Street 40° 33' 23.00" -79° 46' 0.00" Allegheny River 

006 Fifth Street 40° 33' 29.00" -79° 46' 2.00" Allegheny River 

007 Sixth Street 40° 33' 38.00" -79° 46' 7.00" Allegheny River 

008 Seventh Street 40° 33' 43.00" -79° 46' 11.00" Allegheny River 

009 Ninth Street 40° 33' 53.00" -79° 46' 15.00" Allegheny River 

 
In October 2014, MSANK submitted a Long-Term Control Plan (LTCP) to control its CSOs from the New Kensington collection 
system consistent with the requirements of EPA’s April 11, 1994 CSO Control Policy and 33 U.S.C. §1342(q) that incorporates 
the 1994 CSO Control Policy into the Clean Water Act.  MSANK intends to meet the CSO Control Policy’s Presumption 
Approach by reducing CSO volumes such that at least 85% of the combined sewage collected in the combined sewer system 
during precipitation events is captured and treated on a system-wide, annual average basis.   
 
By letter dated December 2, 2016, DEP approved MSANK’s LTCP and acknowledged that MSANK’s implementation program 
for the CSO Control Policy’s Nine Minimum Controls (NMCs) was expected to fulfill the CSO Control Policy’s NMC objectives.  
CSO Outfalls 004, 005, 006, 007, 008, and 009 will again be permitted by the renewed permit.  The outfalls serve as CSOs 
necessitated by storm water entering the sewer system and exceeding the hydraulic capacity of the collection system sewers 
and/or the treatment plant and are permitted to discharge only in those circumstances.  Dry weather discharges from the CSOs, 
i.e., Sanitary Sewer Overflows or “SSOs” are prohibited by 25 Pa. Code § 92a.47(c).  Part A.I.C. Identification of Combined 
Sewer Overflow Discharges and Part C.III, Combined Sewer Overflows have been added to the permit. 
 
In the previous permit, which was effective from July 1, 2017 to June 30, 2022, the projected final completion date for the LTCP 
activities was June 30, 2022.  On May 23, 2022 and February 5, 2025, Mott MacDonald, on behalf of MSANK, submitted 
extension requests for some activities in the LTCP Implementation Schedule.  The updated schedule is summarized below.  
 

Project Name Project Description Compliance Date Completion Status 

P1E New Lower Burrell Interceptor (Lower Burrell) Completed Completed 2015 

P1C Screenings and Floatables Control (MSANK) January 1, 2018 Completed December 7, 
2017 

P1H Plum I/I Removal Complete CCTV and I/I Removal 
(Plum Borough) 

July 1, 2018 Completed 

P1I I/I Removal – Kinloch Interceptor (MSANK) June 30, 2019 Completed September 1, 
2018 

P1G I/I Removal – Little Pucketa Interceptor, Phase I (Lower 
Burrell) 

July 1, 2019 Completed 

P1D Phase 1 New Kensington Infrastructure (MSANK) January 1, 2020 Completed August 13, 2020 

P2A 6th and 7th Street CSO Consolidation (MSANK) †  July 1, 2019 Completed November 14, 
2019 

P1F Begin New Chartiers Pump Station  December 31, 2026 Project bid opening 
scheduled for Feb 12, 2025. 
Estimated completion date 
of Dec 2026 included in 
2023 wasteload remains the 
same. 

P1J Complete Interim Flow Monitoring Assessment (All 
communities) 

December 31, 2026 Will begin upon completion 
of P1A (anticipated March 1, 
2025).  

P1H Begin Plum Storage Project Construction (Plum 
Borough) 

January 1, 2021 Completed – Plum 
completed alternate system 
improvement to comply. 

P1B Drey Street CSO Consolidation and 14th Street 
Regulator Upgrades (City or Arnold) 

January 1, 2021 Completed 

 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0027111 
New Kensington STP  
 

3 

Summary of Review 

Project Name Project Description Compliance Date Completion Status 

P1A Complete Construction to Maximize Flow to the 
WWTP/POTW (MSANK) 

April 1, 2025 In progress. On track to be 
substantially complete by 
April 1, 2025.  General 
contractor submitted 
substantial completion 
request in December 2024. 

P2B Green Infrastructure in New Kensington Phase 2 
(MSANK) 

December 31, 2029 Expand construction period 
to 2029. 

P2C I&I Removal – Little Pucketa Interceptor Phase 2 
(MSANK) 

December 31, 2025 In progress, on track. Data 
collection phase started 
ahead of schedule. 

P3A Little Pucketa Interceptor CIPP Lining in Memorial Park 
(MSANK) 

July 1, 2029 Not started. 

P2D I&I Removal – Kinloch Interceptor Phase 2 (Lower 
Burrell) 

December 31, 2025 City of Lower Burrell 
awarded two grants for 
construction projects in 
2025. 

P2E End of Phase 2 Flow Monitoring Assessment July 31, 2030 Additional monitoring 
included in P1J to quantify 
completed phase 2 repairs 
completed through 2025. 

P3B Memorial Park Hydraulic Improvements (MSANK) December 31, 2027 MSANK received grant 
funding for design. Design 
schedule moved up to 2025. 

P3C Little Pucketa Interceptor Storage Facility (Lower Burrell) December 31, 2032 Not started. 

P3D Kinloch Wet Weather Interceptor (Lower Burrell/MSANK) December 31, 2031 Not started. 

P3F Submit Post-Construction Compliance Monitoring Plan 
(PCCMP) 

January 1, 2033 Not started. 

P3E End of Phase 3 Flow Monitoring Assessment December 31, 2033 Not started. 

P3G Submit findings of Post-Construction Compliance 
Monitoring and Comply with CSO Performance Standard 

February 28, 2034 New. 

†  This project included directing all the 6th and 7th Street sanitary flows into a new 6th Street regulator which now regulates both drainage 

areas. Upon review of the proposed LTCP project description and additional field investigation, MSANK decided to expand the scope 
of the project to include storm sewer separation along 6th Street. This separation project managed an additional 3.0 acres of impervious 
surfaces from the combined system. Both the new 6th Street CSO and existing 7th Street CSO regulators remain active. The 7th Street 
CSO is anticipated to act as an emergency relief during large storm events to prevent manhole flooding in a shallow manhole located 
at 7th Street and Industrial Blvd.  Construction was completed in November of 2019. 

 
In a 2016 letter to the permittee, DEP requested more information regarding a POTW unit bypass request that would be 
associated with Project P1A in the LTCP.  Since the construction timeline for Project P1A has been extended to 2025, DEP is 
not requiring any additional information from MSANK for the POTW unit bypass request at this time. Once construction for 
Project P1A has been completed, MSANK may revisit this request. 
 
EPA-Administered Pretreatment Program Requirements 
 
EPA administers a National Pretreatment Program as a part of the National Pollutant Discharge Elimination System (NPDES). 
The goal of the National Pretreatment Program is to prevent the introduction of pollutants to Publicly Owned Treatment Works 
(POTWs) that will interfere with the operation of the POTW, pass through the POTW untreated, thereby improving opportunities 
to recycle and reclaim municipal and industrial wastewaters and sludges. The general pretreatment regulations that require 
certain POTWs to establish a local pretreatment program can be found at 40 CFR Part 403.8(a).  
 
Based on DEP’s discussions with EPA pertaining to per- and polyfluoroalkyl substances (PFAS), Pretreatment Program 
Implementation conditions in the permit are updated to require information on Industrial Users (IUs) in certain industrial 
categories that discharge process wastewater or sludge into the POTW that are expected or suspected of containing PFAS.  
Those IUs also must be sampled annually for 40 PFAS analytes according to EPA Method 1633. 
 
Summary of Whole Effluent Toxicity (WET) Tests 
 
For the permit renewal, MSANK performed four chronic WET Tests at a TIWC of 2% and a dilution series of 1%, 2%, 30%, 
60%, and 100%. Based on the WET Test Evaluation (Attachment B), Reasonable Potential (RP) was not established therefore 



NPDES Permit Fact Sheet NPDES Permit No. PA0027111 
New Kensington STP  
 

4 

Summary of Review 

no WET limits will be included in this permit. For the next permit cycle, MSANK should perform the chronic WET Tests at a 
TIWC of 1% and a dilution series of 1%, 2%, 30%, 60%, and 100%. 
 
Anti-Backsliding 
 
Section 402(o) of the Clean Water Act (CWA) establishes anti-backsliding rules governing two situations.  The first situation 
occurs when a permittee seeks to revise a technology-based effluent limitation based on a permitting authority’s best 
professional judgement to reflect a subsequently promulgated effluent guideline which is less stringent.  The second situation 
addressed by Section 402(o) arises when a permittee seeks relaxation of an effluent limitation which is based upon a State 
treatment standard of water quality standard.  Anti-backsliding regulations under 40 CFR § 122.44(l) govern all other 
backsliding situations. 
 
The facility is not seeking to revise the previously permitted effluent limits, so the terms and conditions of the previous permit 
will be maintained pursuant to statutory and regulatory anti-backsliding requirements except where exceptions under Section 
402(o) of the Clean Water Act or 40 CFR § 122.44(l) allow for backsliding as discussed in this Fact Sheet. 
 
Sludge use and disposal description and location(s):  
 
Processes used for treatment of waste solids include sludge thickening, anaerobic digestion, and dewatering.  No biosolids 
are produced.  Sludge is transported by Republic Services Inc. to Greenridge Reclamation landfill (234 Landfill Road Scottdale, 
PA 15683) for disposal.  Sewage sludge disposed during the year preceding submission of the NPDES permit renewal 
application was 303.7 dry tons. 
 
Summary of Changes for this Permit Renewal 
 
Below is a summary of changes made for this permit renewal: 
 

• More stringent Total Residual Chlorine (TRC) limits are imposed 

• Mass loading limits are rounded to comply with current DEP rounding guidelines 

• Monitoring requirements for Total Aluminum, Perfluorooctanoic acid (PFOA), Perfluorooctanesulfonic acid (PFOS), 
Perfluorobutanesulfonic acid (PFBS), and Hexafluoropropylene oxide dimer acid (HFPO-DA) are added to Outfall 001 

• Monitoring for TDS, Bromide, Sulfate, and Chloride are removed from Outfall 001 pursuant to the exception to anti-
backsliding under 40 CFR § 122.44(l)(2)(i)(B)(1)  

• Conditions relating to Pretreatment Program Implementation are updated to require information on Industrial Users 
that may contribute to the presence of per- and polyfluoroalkyl substances (PFAS) 

• The schedule for LTCP implementation is updated to reflect the most recent schedule revision 
 
Public Participation 
 
DEP will publish notice of the receipt of the NPDES permit application and a tentative decision to issue the individual NPDES 
permit in the Pennsylvania Bulletin in accordance with 25 Pa. Code § 92a.82.  Upon publication in the Pennsylvania Bulletin, 
DEP will accept written comments from interested persons for a 30-day period (which may be extended for one additional 15-
day period at DEP’s discretion), which will be considered in making a final decision on the application.  Any person may request 
or petition for a public hearing with respect to the application.  A public hearing may be held if DEP determines that there is 
significant public interest in holding a hearing.  If a hearing is held, notice of the hearing will be published in the Pennsylvania 
Bulletin at least 30 days prior to the hearing and in at least one newspaper of general circulation within the geographical area 
of the discharge. 



NPDES Permit Fact Sheet NPDES Permit No. PA0027111 
New Kensington STP  
 

5 

Discharge, Receiving Waters and Water Supply Information 

 
 Outfall No. 001  Design Flow (MGD) 6.0  

 Latitude 40° 33' 1.96"  Longitude -79° 45' 44.94"  

 Quad Name New Kensington West  Quad Code 1407  

 Wastewater Description: Treated sewage effluent  

 

 Receiving Waters Pucketa Creek (see comments)  Stream Code 42376  

 NHD Com ID 123972853  RMI 0.006  

 Drainage Area (mi2) 36.5  Yield (cfs/mi2)- 0.018  

 Q7-10 Flow (cfs) 0.66  Q7-10 Basis US Army Corps of Engineers  

 Elevation (ft) 734  Slope (ft/ft) 0.0055  

 Watershed No. 18-A  Chapter 93 Class. TSF  

 Existing Use   Existing Use Qualifier   

 Exceptions to Use        Exceptions to Criteria        

 Assessment Status Impaired (Aquatic Life)   

 Cause(s) of Impairment Siltation  

 Source(s) of Impairment Highway/Road/Bridge Runoff (Non-Construction Related); Rural (Residential Areas)  

 TMDL Status None  Name None  

 

 Background/Ambient Data Data Source  

 pH (S.U.) 7.24 (MAX)  NPDES permit renewal application  

 Temperature (°F)               

 Hardness (mg/L) 121  NPDES permit renewal application  

 Other:               

    

 Nearest Downstream Public Water Supply Intake Oakmont Water Authority  

 PWS ID 5020036   PWS Withdrawal (MGD) 9.2  

 PWS Waters Allegheny River   Flow at Intake (cfs) 2,390  

 PWS RMI 13.34  Distance from Outfall (mi) 4.6  

 

 
Other Comments:  The New Kensington STP was originally permitted for direct discharges to the Allegheny River upstream 
of the mouth of Pucketa Creek (Water Quality Management Permit No. 9079-S issued June 26, 1958).  During construction 
of the plant, the discharge was relocated to a point on Pucketa Creek just above the harbor line of the Allegheny River. 
 
Instability in the area planned for outfall headwall construction was the primary reason for moving the outfall. The revised 
outfall location was documented with the issuance of WQM Permit No. 9220-S on February 25, 1959 which replaced WQM 
Permit No. 9079-S.  While Outfall 001 is technically located on Pucketa Creek (TSF) and will be identified as such in the 
renewed permit, Outfall 001 historically was permitted as a direct discharge to the Allegheny River due to the modeling 
implications of the outfall pipe being located within a few hundred feet from the eastern bank of the Allegheny River (i.e., 
acute and chronic mixing conditions are better represented by mixing of the discharge and Pucketa Creek with the Allegheny 
River).  Water quality-based effluent limitations will continue to be developed based on mixing with the Allegheny River. 
 
Due to discrepancies in the application data, DEP personnel conducted a site visit to determine the exact location of Outfall 
001 in June 2022. The findings of DEP’s visit are summarized in Attachment E. 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0027111 
New Kensington STP  
 

6 

Waterbody Report for Pucketa Creek 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0027111 
New Kensington STP  
 

7 

Waterbody Report for the Allegheny River 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0027111 
New Kensington STP  
 

8 

Treatment Facility Summary 

 
Treatment Facility:  New Kensington STP 
 

WQM Permit No. Issuance Date Purpose 

6572405 July 18, 1972 

Permit issued to MSANK to upgrade the existing system from primary to 
secondary treatment (85% BOD removal) including two aeration tanks, two 
final clarifiers, a control building with a vacuum filter, pumps and blowers, and 
sludge thickener.  Four sludge drying beds were removed. 

6572405 A-2 November 13, 1992 

Permit issued to MSANK for the replacement of an existing bar rack with a 
20 MGD mechanically cleaned bar screen and 1.5-meter belt filter press.  
The new bar screen was located in parallel with the existing comminutor in 
the influent chamber leading to the pump station and grit removal facilities.  
The existing comminutor and auxiliary bar screen would be used as backup.  
The 1.5-meter belt filter press replaced the existing vacuum filter. 

6572405 A-3 October 16, 2000 

Letter amendment issued to MSANK for the construction of new sludge 
screening equipment and associated building, a new belt filter press and 
associated building, a primary clarifier scum pump station, new sludge 
pumps, new equipment existing anaerobic digesters, new chlorine piping and 
diffusers, new additions to the existing on-site effluent water distribution 
system 

6572405 A-4 April 4, 2007 

Permit issued to MSANK for the construction of four raw sewage dry pit 
submersible pumps, two mechanically cleaned bar screens, one manually 
cleaned bar screen as a reserve, two vortex concentrator grit chambers, two 
new centrifugal blowers, an odor control facility, one non-potable water pump 
system 

6572405 A-5 September 9, 2020 

Permit issued to MSANK for the construction of two new primary clarifiers, 
the expansion of two existing aeration tanks, one new secondary clarifier, the 
expansion of two existing chlorine contact tanks, the replacement of two 
existing sludge belt filter press, and appurtenances to increase wet weather 
flow treatment capacity at the STP to 20 MGD.  DEP declined to authorize a 
higher organic design load but will exercise its discretion in evaluating non-
compliance with the organic design loading when it is the sole violation at the 
plant and will consider a rerate of the organic capacity based on available 
data at that time. 

 

Waste Type Degree of Treatment Process Type Disinfection 
Avg Annual 
Flow (MGD) 

Sewage Secondary Contact Stabilization Chlorine 6.0 

 Hydraulic 
Capacity (MGD) 

Organic Capacity 
(lbs/day) Load Status Biosolids Treatment 

Biosolids 
Use/Disposal 

6.0 8,500 Not Overloaded Anaerobic Digestion Landfill 

 
 

Treatment Facility Summary 

 
Treatment Facility: New Kensington STP 
 

WQM Permit No. Issuance Date Purpose 

6597408 February 11, 1998 
Construction of pump stations and sanitary sewers to serve the Linden 
Avenue and Valley Camp Pump Stations. 

 

Waste Type Degree of Treatment Process Type Disinfection 
Avg Annual 
Flow (MGD) 

Sewage — — — — 

 Hydraulic 
Capacity (MGD) 

Organic Capacity 
(lbs/day) Load Status Biosolids Treatment 

Biosolids 
Use/Disposal 

— — — — — 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0027111 
New Kensington STP  
 

9 

Treatment Facility Summary 

 
Treatment Facility: Collection Systems and Sewer Extensions 
 

WQM Permit No. Issuance Date Purpose 

6518402 April 12, 2018 
Approved the construction work necessary to consolidate CSO Outfalls 007 
and 008 

 

Waste Type Degree of Treatment Process Type Disinfection 
Avg Annual 
Flow (MGD) 

Sewage — Collection — — 

 Hydraulic 
Capacity (MGD) 

Organic Capacity 
(lbs/day) Load Status Biosolids Treatment 

Biosolids 
Use/Disposal 

— — —   

 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0027111 
New Kensington STP  
 

10 



NPDES Permit Fact Sheet NPDES Permit No. PA0027111 
New Kensington STP 
 

11 

Compliance History 

 
Facility:  New Kensington STP 
 
NPDES Permit No.:  PA0027111 
 
Compliance Review Period:  7/2018 – 7/2023 
 
Inspection Summary: 

INSP ID 
INSPECTED 

DATE INSP TYPE AGENCY 
INSPECTION RESULT 

DESC 

3391358  06/07/2022 Compliance Evaluation PA Dept of Environmental 
Protection 

No Violations Noted 

3199009  05/19/2021 Compliance Evaluation PA Dept of Environmental 
Protection 

No Violations Noted 

3194774 05/19/2021 Administrative/File Review PA Dept of Environmental 
Protection 

No Violations Noted 

3199036  05/19/2021 Combined Sewer 
Overflow-Non-Sampling 

PA Dept of Environmental 
Protection 

No Violations Noted 

3194779 05/19/2021 Administrative/File Review PA Dept of Environmental 
Protection 

No Violations Noted 

3160568  03/11/2021 Complaint Inspection PA Dept of Environmental 
Protection 

No Violations Noted 

2909522 07/17/2019 Administrative/File Review PA Dept of Environmental 
Protection 

No Violations Noted 

2909521  07/17/2019 Compliance Evaluation PA Dept of Environmental 
Protection 

No Violations Noted 

 
Violation Summary: 

No violations 
Open Violations by Client ID: 

No open violations for Client ID 43503 
 
Enforcement Summary: 

No enforcements 
 

DMR Violation Summary: 

START END  

NON 
COMPLIANCE 
CATEGORY PARAMETER SAMPLE PERMIT 

UNIT OF 
MEASURE 

STATISTICAL 
BASE CODE 

09/01/2020 09/30/2020 Concentration 
1 Effluent 
Violation 

pH 5.7    6.0 S.U. Minimum 

07/01/2019 07/31/2019 Concentration 
3 Effluent 
Violation 

Fecal 
Coliform 

5300    1000 No./100 ml Instantaneous 
Maximum 

 
Compliance Status:   Permit issuance is recommended. 
 
Completed by:  John Murphy 
 
Completed date:  7/26/2023 

http://www.depgreenport.state.pa.us/eWellDocs/download/DocsZipFile/?P_DER_CODE=88&P_ENTITY_TYPE=2&S=4&P_ID=3391358
http://www.depgreenport.state.pa.us/eWellDocs/download/DocsZipFile/?P_DER_CODE=88&P_ENTITY_TYPE=2&S=4&P_ID=3199009
http://www.depgreenport.state.pa.us/eWellDocs/download/DocsZipFile/?P_DER_CODE=88&P_ENTITY_TYPE=2&S=4&P_ID=3199036
http://www.depgreenport.state.pa.us/eWellDocs/download/DocsZipFile/?P_DER_CODE=88&P_ENTITY_TYPE=2&S=4&P_ID=3160568
http://www.depgreenport.state.pa.us/eWellDocs/download/DocsZipFile/?P_DER_CODE=88&P_ENTITY_TYPE=2&S=4&P_ID=2909521


NPDES Permit Fact Sheet NPDES Permit No. PA0027111 
New Kensington STP 
 

12 

Compliance History 

 
DMR Data for Outfall 001 (from February 1, 2024 to January 31, 2025) 
 

Parameter JAN-25 DEC-24 NOV-24 OCT-24 SEP-24 AUG-24 JUL-24 JUN-24 MAY-24 APR-24 MAR-24 FEB-24 

             Flow (MGD) 
Average Monthly 4.33 4.76 3.33 2.98 2.98 3.64 3.34 4.09 6.67 6.96 5.98 5.32 

Flow (MGD) 
Daily Maximum 7.23 7.51 5.60 4.72 5.37 5.82 7.32 5.98 9.39 8.73 7.50 7.31 

pH (S.U.) 
Minimum 6.7 6.7 6.7 6.7 6.7 6.8 6.6 6.7 6.7 6.7 6.4 6.6 

pH (S.U.) 
Maximum 7.6 7.2 7.3 7.5 7.3 7.4 7.2 7.2 7.3 7.2 7.1 7.1 

DO (mg/L) 
Minimum 7.8 9.0 7.5 6.8 5.9 5.5 6.4 5.9 6.0 7.4 6.7 6.4 

TRC (mg/L) 
Average Monthly 0.61 0.51 0.57 0.66 0.57 0.66 0.71 0.79 0.64 0.61 0.61 0.57 

TRC (mg/L) 
Instantaneous 
Maximum 2.0 1.0 1.1 1.3 0.95 1.1 1.5 1.7 1.5 1.0 1.2 1.1 

CBOD5 (lbs/day) 
Average Monthly 239 115 91 201 231 442 222 411 740 403 273 329 

CBOD5 (lbs/day) 
Weekly Average 469 164 105 326 334 743 238 643 1140 510 426 359 

CBOD5 (mg/L) 
Average Monthly 6.9 2.9 3.3 7.5 9.1 13.3 7.6 11.9 12.8 7.2 5.3 7.0 

CBOD5 (mg/L) 
Weekly Average 14.3 3.43 3.71 10.3 14.7 22.9 8.29 14.3 17.6 10.3 7.57 7.14 

BOD5 (lbs/day) 
Raw Sewage Influent 
Average Monthly 5214 6156 3778 3798 3888 3946 4510 4335 8563 5460 5255 7283 

BOD5 (lbs/day) 
Raw Sewage Influent 
Daily Maximum 11250 16878 8920 9329 13660 7801 13010 7730 30681 12109 9841 12277 

BOD5 (mg/L) 
Raw Sewage Influent 
Average Monthly 153 149 139 151 152 135 157 127 155 100 112 170 

TSS (lbs/day) 
Average Monthly 206 91 62 155 222 214 291 472 608 400 193 256 

TSS (lbs/day) 
Raw Sewage Influent 
Average Monthly 8655 9096 5083 5415 4426 6275 7665 6964 13348 9452 6467 9716 

TSS (lbs/day) 
Raw Sewage Influent 
Daily Maximum 17431 29438 9772 14880 8964 19705 29123 19101 44304 20596 15352 18915 



NPDES Permit Fact Sheet NPDES Permit No. PA0027111 
New Kensington STP 
 

13 

Parameter JAN-25 DEC-24 NOV-24 OCT-24 SEP-24 AUG-24 JUL-24 JUN-24 MAY-24 APR-24 MAR-24 FEB-24 

TSS (lbs/day) 
Weekly Average 329 183 101 260 360 587 364 585 938 547 307 341 

TSS (mg/L) 
Average Monthly 6.0 2.3 2.2 5.8 9.0 6.1 10.4 14.5 10.3 6.9 3.8 5.6 

TSS (mg/L) 
Raw Sewage Influent 
Average Monthly 248 216 190 213 175 207 258 198 243 172 140 223 

TSS (mg/L) 
Weekly Average 10.0 4.0 3.9 8.4 16.0 14.1 14.3 19.3 14.6 8.3 5.6 6.9 

Total Dissolved Solids 
(mg/L) 
Daily Maximum  442   501   599   477  
Fecal Coliform 
(No./100 ml) 
Geometric Mean 18 17 18 18 40 38 24 32 30 12 14 13 

Fecal Coliform 
(No./100 ml) 
Instantaneous 
Maximum 5100 700 267 560 900 404 820 931 786 620 4100 291 

Total Nitrogen (mg/L) 
Daily Maximum  < 0.625   15.8   5.24   4.77  
Ammonia (lbs/day) 
Average Monthly 64.1 7.27 3.53 < 2.09 7.96 < 2.32 126.1 72.9 2.06 < 0.100 79.3 132.4 

Ammonia (mg/L) 
Average Monthly 1.86 < 0.150 0.115 < 0.100 0.276 < 0.100 2.52 2.82 2.06 < 0.100 1.81 2.18 

Ammonia (mg/L) 
Instantaneous 
Maximum 1.86 < 0.150 0.115 < 0.100 0.276 < 0.100 2.52 2.82 94.1 < 4.47 1.81 2.18 

Total Phosphorus 
(mg/L) 
Daily Maximum  1.00   2.21   1.65   < 0.10  
Sulfate (mg/L) 
Daily Maximum  57.4   92.7   80.8   57.3  
Chloride (mg/L) 
Daily Maximum  153   137   282   172  
Bromide (mg/L) 
Daily Maximum  < 0.100   0.143   0.143   0.103  

 



NPDES Permit Fact Sheet NPDES Permit No. PA0027111 
New Kensington STP 
 

14 

Development of Effluent Limitations 

001 
Outfall No. 001  Design Flow (MGD) 6.0 

Latitude 40° 33' 1.96"  Longitude -79° 45' 44.94" 

Wastewater Description: Treated sewage effluent 

 
001.A. Technology-Based Effluent Limitations (TBELs) 
 
25 Pa. Code § 92a.47 – Sewage Permits  
 

Regulations at 25 Pa. Code § 92a.47 specify TBELs and effluent standards that apply to sewage discharges.  Section 
92a.47(a) requires that sewage be given a minimum of secondary treatment with significant biological treatment that 
achieves the following: 
 
Table 1.  Regulatory TBELs for Sanitary Wastewaters 

Parameter 
Average Monthly 

(mg/L) 
Weekly Average 

(mg/L) 
Instant. Max 

(mg/L) 
Basis 

CBOD5 25 40 †    50 †† 
25 Pa. Code § 92a.47(a)(1), (a)(2) & 

40 CFR §§ 133.102(a)(4)(i) & (ii) 

Total Suspended Solids 30 45    60 †† 
25 Pa. Code § 92a.47(a)(1), (a)(2) & 

40 CFR §§ 133.102(b)(1) & (b)(2) 

Fecal Coliform (No./100 mL) 
 May 1 – September 30 

200 
(Geometric Mean) 

N/A 1,000 25 Pa. Code § 92a.47(a)(4) 

Fecal Coliform (No./100 mL) 
 October 1 – April 30 

2,000 
(Geometric Mean) 

N/A 10,000 25 Pa. Code § 92a.47(a)(5) 

Total Residual Chlorine 
0.5 

(or facility-specific) 
N/A 

1.6 
(or facility-specific) 

25 Pa. Code § 92a.47(a)(8) & 
§ 92a.48(b)(2) 

pH (s.u.) not less than 6.0 and not greater than 9.0 
25 Pa. Code § 92a.47(a)(7) & 

§ 95.2(1), & 40 CFR § 133.102(c) 
  † Outfall 001 is currently subject to a more stringent CBOD5 weekly average limit of 37.5 mg/L. 
†† IMAX values are calculated as two times the monthly average in accordance with Chapter 2 of DEP's “Technical Guidance for the 

Development and Specification of Effluent Limitations and Other Permit Conditions in NPDES Permits” [Doc. No. 386-0400-001]. 

 
The CBOD5, TSS, and pH limits in § 92a.47(a) are the same as those in EPA’s secondary treatment regulation (40 CFR § 
133.102).    Outfall 001 is currently subject to a more stringent average weekly CBOD5 limit of 37.5 mg/L.  That limit will be 
maintained in the renewed permit pursuant to EPA’s anti-backsliding regulation (40 CFR § 122.44(l)).1 
 
Outfall 001 is currently subject to TRC TBELs of 1.0 mg/L average monthly and 3.3 mg/L maximum daily, which were first 
imposed in the NPDES permit issued in 1995.  At that time, those limits were regional BAT TBELs (generally reflecting the 
performance of erosion-fed tablet chlorinators).  The limits were not facility-specific.  Those TBELs have been superseded 
by the TRC TBELs promulgated in Chapter 92a (as shown in Table 1, above).  DMR data indicate that MSANK will not 
comply with the 0.50 mg/L average monthly limit TRC limit with a long-term average TRC concentration of 0.66 mg/L (see 
DMR summary preceding this section).  Therefore, a one-year schedule of compliance will be included pursuant to DEP’s 
best professional judgement.  The existing TRC TBELs will be in effect for one year and the new TRC TBELs will take effect 
after one year. 
 
In addition, the following TBELs and monitoring requirements apply based on DEP’s “Standard Operating Procedure for 
Clean Water Program Establishing Effluent Limitations for Individual Sewage Permits” [SOP No. BCW-PMT-033] and under 
the regulatory and statutory authority of 25 Pa. Code § 92a.61 and Section 402(a)(1) of the Clean Water Act and its 
implementing regulations under 40 CFR § 125.3(c). 
 
 
 
 

 
1  40 CFR § 122.44(l) Reissued permits. (1) Except as provided in paragraph (l)(2) of this section when a permit is renewed or reissued, 

interim effluent limitations, standards or conditions must be at least as stringent as the final effluent limitations, standards, or conditions 
in the previous permit (unless the circumstances on which the previous permit was based have materially and substantially changed 
since the time the permit was issued and would constitute cause for permit modification or revocation and reissuance under § 122.62.) 



NPDES Permit Fact Sheet NPDES Permit No. PA0027111 
New Kensington STP 
 

15 

Table 2.  Additional TBELs and Reporting Requirements for Sanitary Wastewaters 

Parameter 
Average Monthly 

(mg/L) 
Weekly Average 

(mg/L) 
Instant. Max 

(mg/L) 
Basis 

Flow (MGD) Report — 
Report 

Maximum Daily 
25 Pa. Code §§ 92a.27 & 92a.61 

Ammonia-Nitrogen 
(NH3-N) 

25.0 — 50.0 
25 Pa. Code § 92a.61; SOP No. BCW-
PMT-033; 40 CFR § 125.3(c) 

Dissolved Oxygen 
(DO) 

4.0 
Instant. Minimum 

— — 
25 Pa. Code §§ 93.6 & 92a.61; 40 CFR 
§ 125.3(c) 

Total Nitrogen Report — — 25 Pa. Code § 92a.61(b) 

Total Phosphorus Report — — 25 Pa. Code § 92a.61(b) 

E. coli (No./100mL) — — Report 25 Pa. Code § 92a.61(b) 

 
Average monthly and maximum daily flows must be reported pursuant to 25 Pa. Code § 92a.61(d)(1).  The existing minimum 
dissolved oxygen limit of 4.0 mg/L will be maintained at Outfall 001 pursuant to 40 CFR § 122.44(l) (regarding anti-
backsliding). 
 

In accordance with Section I of DEP’s “Standard Operating Procedure for Clean Water Program Establishing Effluent 
Limitations for Individual Sewage Permits” [SOP No. BCW-PMT-033] and under the authority of 25 Pa. Code § 92a.61(b), 
quarterly reporting for Total Nitrogen and Total Phosphorus is required for sewage discharges with design flows greater 
than 2,000 gpd to help evaluate treatment effectiveness and to monitor nutrient loading to the receiving watershed.  The 
SOP states that the monitoring frequencies for Total Nitrogen and Total Phosphorus should be equivalent to the monitoring 
frequencies for other conventional pollutants if the facility discharges to a nutrient-impaired water or potentially a lesser 
frequency if the receiving water is not nutrient-impaired.  Neither Pucketa Creek nor the Allegheny River are impaired by 
nutrients, so DEP previously used its discretion to require quarterly monitoring for Total Nitrogen and Total Phosphorus, 
which will be maintained in the renewed permit. 
 
Pursuant to that same SOP and under the authority of § 92a.61(b), a monthly reporting requirement for E. coli is added to 
Outfall 001 because the design flow of the STP exceeds 1 MGD.  E. coli was recently added to the bacteria water quality 
criteria in 25 Pa. Code § 93.7(a); the monitoring will be used to determine if E. coli require additional controls. 
 
Influent Monitoring 
 
Pursuant to Section IV.E.8 of DEP’s “Standard Operating Procedure (SOP) for Clean Water Program New and Reissuance 
Sewage Individual NPDES Permit Applications” [SOP No. BCW-PMT-002], for POTWs with design flows greater than 2,000 
GPD, influent BOD5 and TSS monitoring is established in the permit with the same sample frequency and sample type used 
for the effluent.  As explained in Section 001.C, below, the New Kensington STP’s effluent must be analyzed for CBOD5 
and TSS 1/day using 24-hour composite sampling.  Therefore, influent samples must be analyzed for BOD and TSS 1/day 
using 24-hour composite sampling. 
 
Per- and Polyfluoroalkyl Substances (PFAS) 
 
In February 2024, DEP implemented a new monitoring initiative for PFAS.  PFAS are a family of thousands of synthetic 
organic chemicals that contain a chain of strong carbon-fluorine bonds.  Many PFAS are highly stable, water- and oil-
resistant, and exhibit other properties that make them useful in a variety of consumer products and industrial processes.  
PFAS are resistant to biodegradation, photooxidation, direct photolysis, and hydrolysis and do not readily degrade naturally; 
thus, many PFAS accumulate over time.  According to the United States Department of Health and Human Services, Agency 
for Toxic Substances and Disease Registry (ATSDR), the environmental persistence and mobility of some PFAS, combined 
with decades of widespread use, have resulted in their presence in surface water, groundwater, drinking water, rainwater, 
soil, sediment, ice caps, outdoor and indoor air, plants, animal tissue, and human blood serum across the globe.  ATSDR 
also reported that exposure to certain PFAS can lead to adverse human health impacts.2  Due to their durability, toxicity, 
persistence, and pervasiveness, PFAS have emerged as significant pollutants of concern. 
 
In accordance with Section II.G of DEP’s “Standard Operating Procedure (SOP) for Clean Water Program – Establishing 
Effluent Limitations for Individual Sewage Permits” [SOP No. BCW-PMT-033] and under the authority of 25 Pa. Code § 
92a.61(b), DEP has determined that monitoring for a subset of common/well-studied PFAS including Perfluorooctanoic acid 
(PFOA), Perfluorooctanesulfonic acid (PFOS), Perfluorobutanesulfonic acid (PFBS), and Hexafluoropropylene oxide dimer 

 
2  ATSDR, “Toxicological Profile for Perfluoroalkyls”. Patrick N. Breysse, Ph.D., CIH Director, National Center for Environmental Health 

and Agency for Toxic Substances and Disease Registry Centers for Disease Control and Prevention, May 2021. 



NPDES Permit Fact Sheet NPDES Permit No. PA0027111 
New Kensington STP 
 

16 

acid (HFPO-DA) is necessary to help understand the extent of environmental contamination by PFAS in the Commonwealth 
and the extent to which point source dischargers (including POTWs) are contributors.  Section II.G. of SOP BCW-PMT-033 
directs permit writers to consider special monitoring requirements for PFOA, PFOS, PFBS, and HFPO-DA in the following 
instances: 
 

1. If sampling that is completed as part of the permit renewal application reveals a detection of PFOA, PFOS, HFPO-
DA or PFBS (any of these compounds), the application manager will establish a quarterly monitoring requirement 
for PFOA, PFOS, HFPO-DA and PFBS (all of these compounds) in the permit.  
 

2. If sampling that is completed as part of the permit renewal application demonstrates non-detect values at or below 
the Target QLs for PFOA, PFOS, HFPO-DA and PFBS (all of these compounds in a minimum of 3 samples), the 
application manager will establish an annual monitoring requirement for PFOA, PFOS, HFPO-DA and PFBS in the 
permit.  
 

3. In all cases the application manager will include a footnote in the permit that the permittee may cease monitoring 
for PFOA, PFOS, HFPO-DA, and PFBS when the permittee reports non-detect values at or below the Target QL 
for four consecutive monitoring periods for each PFAS parameter that is analyzed. The application manager will 
use the following language for the footnote: The permittee may discontinue monitoring for PFOA, PFOS, HFPO-
DA, and PFBS if the results in 4 consecutive monitoring periods indicate non-detect results at or below Quantitation 
Limits of 4.0 ng/L for PFOA, 3.7 ng/L for PFOS, 3.5 ng/L for PFBS and 6.4 ng/L  

 
MSANK’s application was submitted before the NPDES permit application forms were updated to require sampling for 
PFOA, PFOS, PFBS, and HFPO-DA, so the concentrations of those PFAS in the STP’s effluent are unknown.  However, 
MSANK has five significant industrial users (SIUs) of which one is a categorical industrial user (CIU)—Keystone 
Rustproofing, Inc.—that operates in the metal finishing and electroplating industries.  The metal finishing and electroplating 
industries are two of EPA’s target industries for its Multi-Industry PFAS Study.3  EPA is working on a rulemaking to modify 
the Metal Finishing Effluent Limitations Guidelines in 40 CFR Part 433 to address PFAS with a focus on chromium finishing 
facilities.  The Keystone Rustproofing facility in Arnold is on a list of 2,034 facilities EPA identified as likely performing one 
or more of the following chromium finishing operations: chromium plating, chromium anodizing, chromic acid etching, or 
chromate conversion coating for which EPA intends to issue a mandatory questionnaire under Section 308 of the Clean 
Water Act to collect information and data on operations, PFAS use, wastewater generation, and wastewater management.4 
 
Separately, EPA is studying PFAS influent to Publicly Owned Treatment Works (POTWs).  To facilitate EPA’s study, the 
General Pretreatment Program language in Part B.I.D of DEP’s municipal sewage NPDES permits and POTW Pretreatment 
Program Implementation conditions for facilities with approved pretreatment programs have been updated.  All POTWs will 
need to submit to EPA an updated listing of IUs in industrial categories expected or suspected to have PFAS discharges.  
For POTWs that are subject to the POTW Pretreatment Program Implementation conditions, the Annual Report required by 
those conditions must contain an updated listing of IUs in industrial categories expected or suspected of PFAS discharges.  
Other PFAS-related requirements are described in the updated permit condition. 
 
Even though MSANK did not report results for PFOA, PFOS, PFBS, and HFPO-DA on the permit application, the POTW 
receives pretreated effluent from a facility likely to handle PFAS.  Therefore, quarterly monitoring and reporting will be 
required for PFOA, PFOS, PFBS, and HFPO-DA at Outfall 001 consistent with Section II.G.1 of the SOP. 
 
As stated in Section II.G.3 of the SOP, if non-detect values at or below DEP’s Target QLs are reported for four consecutive 
monitoring periods (i.e., four consecutive quarterly results in MSANK’s case), then the monitoring may be discontinued. 
 
001.B. Water Quality-Based Effluent Limitations (WQBELs) 
 
Toxics Management Spreadsheet Water Quality Modeling Program and Procedures for Evaluating Reasonable Potential 
 
WQBELs are developed pursuant to Section 301(b)(1)(C) of the Clean Water Act and, per 40 CFR § 122.44(d)(1)(i), are 
imposed to “control all pollutants or pollutant parameters (either conventional, nonconventional, or toxic pollutants) that are 
or may be discharged at a level that will cause, have the reasonable potential to cause, or contribute to an excursion above 
any state water quality standard, including state narrative criteria for water quality.”  The Department of Environmental 

 
3  USEPA, “Multi-Industry Per- and Polyfluoroalkyl Substances (PFAS) Study – 2021 Preliminary Report”. Office of Water (4303T). EPA-

821-R-21-004. September 2021. 
4  https://www.regulations.gov/docket/EPA-HQ-OW-2022-0869 

https://www.regulations.gov/docket/EPA-HQ-OW-2022-0869


NPDES Permit Fact Sheet NPDES Permit No. PA0027111 
New Kensington STP 
 

17 

Protection developed the DEP Toxics Management Spreadsheet (TMS) to facilitate calculations necessary to complete a 
reasonable potential (RP) analysis and determine WQBELs for discharges of toxic and some nonconventional pollutants. 
 
The TMS is a single discharge, mass-balance water quality modeling program for Microsoft Excel® that considers mixing, 
first-order decay, and other factors to determine WQBELs for toxic and nonconventional pollutants.  Required input data 
including stream code, river mile index, elevation, drainage area, discharge flow rate, low-flow yield, and the hardness and 
pH of both the discharge and the receiving stream are entered into the TMS to establish site-specific discharge conditions.  
Other data such as reach dimensions, partial mix factors, and the background concentrations of pollutants in the stream 
also may be entered to further characterize the discharge and receiving stream.  The pollutants to be analyzed by the model 
are identified by inputting the maximum concentration reported in the permit application or Discharge Monitoring Reports, 
or by inputting an Average Monthly Effluent Concentration (AMEC) calculated using DEP’s TOXCONC.xls spreadsheet for 
datasets of 10 or more effluent samples.  Pollutants with no entered concentration data and pollutants for which numeric 
water quality criteria in 25 Pa. Code Chapter 93 have not been promulgated are excluded from the modeling. 
 
The TMS evaluates each pollutant by computing a Wasteload Allocation for each applicable criterion, determining the most 
stringent governing WQBEL, and comparing that governing WQBEL to the input discharge concentration to determine 
whether permit requirements apply in accordance with the following RP thresholds: 
 

• Establish limits in the permit where the maximum reported effluent concentration or calculated AMEC equals or 
exceeds 50% of the WQBEL.  Use the average monthly, maximum daily, and instantaneous maximum (IMAX) limits 
for the permit as recommended by the TMS (or, if appropriate, use a multiplier of 2 times the average monthly limit 
for the maximum daily limit and 2.5 times the average monthly limit for IMAX). 

 

• For non-conservative pollutants, establish monitoring requirements where the maximum reported effluent 
concentration or calculated AMEC is between 25% - 50% of the WQBEL. 

 

• For conservative pollutants, establish monitoring requirements where the maximum reported effluent concentration 
or calculated AMEC is between 10% - 50% of the WQBEL. 

 
In most cases, pollutants with effluent concentrations that are not detectable at the level of DEP’s Target Quantitation Limits 
are eliminated as candidates for WQBELs and water quality-based monitoring. 
 
Reasonable Potential Analysis and WQBEL Development for Outfall 001 
 

The Toxics Management Spreadsheet (TMS) was 
initially run using the analytical data provided in 
MSANK’s November 3, 2021 NPDES permit renewal 
application.  In a pre-draft letter and survey from DEP 
dated July 11, 2022 (Attachment H), MSANK was 
informed about potential WQBELs for 
Hexachlorobutadiene and 1,2,4-Trichlorobenzene.  In 
response to the letter, MSANK elected to collect 
additional samples to analyze those parameters down to 
the level of DEP’s Target Quantitation Limits.  The 
resampling results were received on August 31, 2022.  
The modeling described below uses MSANK’s updated 
analytical data for those parameters. 
 
Discharges from Outfall 001 are evaluated based on the 
maximum concentrations reported on the permit renewal 
application.  The TMS model is run for Outfall 001 with 
the modeled discharge and receiving stream 
characteristics shown in Table 3.  Pollutants for which 
water quality criteria have not been promulgated (e.g., 
TSS, oil and grease, etc.) are excluded from the 
modeling.  
 

As explained in the “Discharge, Receiving Waters and Water Supply Information” section of this Fact Sheet, water quality 
modeling will continue to be performed assuming Outfall 001 discharges directly to the Allegheny River.  The Q7-10 flow of 
the Allegheny River in the vicinity of Outfall 001 is regulated to a minimum flow of about 2,390 cfs, which is entered into the 

Table 3.  001 Modeling Inputs and Assumptions 

Modeling Input Parameters 

Discharge Flow (MGD) 6.0 

Parameter 
Upstream Point 

(Outfall 001) 
Downstream Point 
(End of Segment) 

Stream Code 42122 42122 

River Mile Index 17.94 13.34 

Drainage Area (mi2) 11,500 11,550 

Q7-10 (cfs) 2,390 2,390 

Elevation (ft) 734 733 

Slope (ft/ft) 0.0001 0.0001 

Stream Width (ft) 1,400 1,100 

Stream Depth (ft) 12.0 12.0 

PWS Intake (MGD) — 9.2 

Low-flow yield (cfs/mi2) 0.208 0.207 

Parameter Value 

Stream Hardness 
(mg/L) 

79.0 

Stream pH (S.U.) 7.6 



NPDES Permit Fact Sheet NPDES Permit No. PA0027111 
New Kensington STP 
 

18 

TMS as the stream flow at river mile index 17.94.  To ensure that mixing conditions are properly represented in the TMS, 
the reach width and reach depth are approximated as 1,400 feet and 12 feet, respectively, at the point of discharge. 
 
The downstream point is at river mile index 13.34 where the Oakmont Water Authority operates a 9.2 MGD potable water 
supply intake.  The depth at the downstream point is assumed to be the same as the upstream point, 12 feet, and the width 
at that location is estimated as the total combined width of the two channels carrying flow around Twelvemile Island.  Stream 
hardness and pH are based on water quality data from February 2012 through September 2022 reported at DEP Water 
Quality Network (WQN) Station 801 located a few miles upstream of Outfall 001.  The stream hardness is the average of 
WQN Station 801’s hardness data.  The stream pH is the median of WQN Station 801’s pH data. 
 
Output from the TMS model run is included in Attachment J.  As explained previously, the TMS compares the input 
discharge concentrations to the calculated WQBELs using DEP’s RP thresholds to evaluate the need to impose WQBELs 
or monitoring requirements in the permit.  Based on the results of the TMS modeling, reporting is required for Total 
Aluminum. 
 
Table 4.  Water Quality-Based Requirements Toxics at Outfall 001 

Parameter 

Permit Limits Maximum 
Result 
(µg/L) 

Governing 
WQBEL 
(µg/L) 

Governing 
WQBEL 
Basis† 

Comments Avg Mo. 
(µg/L) 

Max Daily 
(µg/L) 

IMAX 
(µg/L) 

Aluminum, Total Report Report Report 281 750 AFC 
Discharge Conc > 10% of 
WQBEL 

 
Reporting for TDS, Chloride, Bromide, and Sulfate is no longer recommended by the TMS model.  When MSANK’s permit 
was renewed in 2017, DEP was implementing a monitoring initiative for those emerging pollutants of concern based on the 
recommendations of Pennsylvania’s Environmental Quality Board and the U.S. Environmental Protection Agency.  The 
monitoring initiative for those pollutants ended in 2021.  Therefore, the reporting requirements for those parameters will be 
removed from Outfall 001 pursuant to the exception to anti-backsliding in 40 CFR § 122.44(l)(2)(i)(B)(1) regarding the 
availability of new information (i.e., DEP’s policy revisions and updated modeling) that justifies the application of less 
stringent requirements. 
 
WQM 7.0 Water Quality Modeling Program 
 
WQM 7.0 is a water quality modeling program for Windows that determines Waste Load Allocations ("WLAs") and effluent 
limitations for carbonaceous biochemical oxygen demand ("CBOD5"), ammonia-nitrogen, and dissolved oxygen ("D.O.") for 
single and multiple point-source discharge scenarios.  To accomplish this, the model simulates two basic processes.  In the 
ammonia-nitrogen module, the model simulates the mixing and degradation of ammonia-nitrogen in the stream and 
compares calculated instream ammonia-nitrogen concentrations to ammonia-nitrogen water quality criteria.  In the D.O. 
module, the model simulates the mixing and consumption of D.O. in the stream due to the degradation of CBOD5 and 
ammonia-nitrogen and compares calculated instream D.O. concentrations to D.O. water quality criteria. WQM 7.0 then 
determines the highest pollutant loadings that the stream can assimilate while still meeting water quality criteria under design 
conditions. 
 
Water Quality Modeling for Outfall 001 with WQM 7.0 
 
The WQM 7.0 model is run for Outfall 001 to determine whether WQBELs are necessary for CBOD5, ammonia-nitrogen, 
and D.O.  Input values for the WQM 7.0 model are shown in Table 5. 
 
DEP’s modeling for sewage discharges is a conditional two-step process.  First, a discharge is modeled for the summer 
period (May through October) using warm temperatures for the discharge and the receiving stream.  Modeling for the 
summer period is done first because allowable ammonia concentrations in a discharge are lower at higher temperatures 
(i.e., warm temperatures are more likely to result in critical loading conditions).  Reduced D.O. levels also appear to increase 
ammonia toxicity and the maximum concentration of D.O. in water is lower at higher temperatures.   
 
The second step is to evaluate WQBELs for the winter period, but only if modeling shows that WQBELs are needed for the 
summer period.  For the summer period, pursuant to DEP’s “Implementation Guidance of Section 93.7 Ammonia Criteria” 
[Doc. No. 391-2000-013] (Ammonia Guidance) and in the absence of site-specific data, the discharge temperature is 
assumed to be 20°C.  
 
As explained in the “Discharge, Receiving Waters and Water Supply Information” section of this Fact Sheet, water quality 
modeling will continue to be performed assuming Outfall 001 discharges directly to the Allegheny River.  The Q7-10 flow of 



NPDES Permit Fact Sheet NPDES Permit No. PA0027111 
New Kensington STP 
 

19 

the Allegheny River in the vicinity of Outfall 001 is regulated to a minimum flow of about 2,390 cfs, which is entered into 
WQM 7.0 as the stream flow at river mile index 17.94.  To ensure that mixing conditions are properly represented in WQM 
7.0, the reach width and reach depth are approximated as 1,400 feet and 12 feet, respectively, at the point of discharge.  
The downstream point is at river mile index 13.34 where the Oakmont Water Authority operates a 9.2 MGD potable water 
supply intake.  The depth at the downstream point is assumed to be the same as the upstream point, 12 feet, and the width 
at that location is estimated as the total combined width of the two channels carrying flow around Twelvemile Island. 
 

The input discharge concentrations are the model’s 
defaults:  25 mg/L for both CBOD5 and ammonia-
nitrogen.  The modeling results (see Attachment F) 
indicate that water quality-based effluent limitations are 
not required for CBOD5, ammonia-nitrogen, or D.O.  
Since there are no summer limits, winter limits are not 
evaluated. 
 
According to DEP’s “Standard Operating Procedure 
(SOP) for Clean Water Program Establishing Effluent 
Limitations for Individual Sewage Permits” [SOP No. 
BCW-PMT-033], when WQM 7.0 indicates that a 
summer limit of 25 mg/L for ammonia nitrogen is 
acceptable, a year-round monitoring requirement for 
ammonia-nitrogen will be established, at a minimum. 
 
Total Residual Chlorine 
 
To determine if WQBELs are required for discharges 
containing total residual chlorine (TRC), a discharge 
evaluation is performed using a DEP program called 
TRC_CALC created with Microsoft Excel for Windows.  
TRC_CALC calculates TRC Waste Load Allocations 
(WLAs) through the application of a mass balance model 
which considers TRC losses due to stream and 
discharge chlorine demands and first-order chlorine 
decay.  Input values for the program include flow rates 
and chlorine demands for the receiving stream and the 
discharge, the number of samples taken per month, 
coefficients of TRC variability, partial mix factors, and an 

optional factor of safety.  The mass balance model calculates WLAs for acute and chronic criteria that are then converted 
to long term averages using calculated multipliers.  The multipliers are functions of the number of samples taken per month 
and the TRC variability coefficients (normally kept at default values unless site specific information is available).  The most 
stringent limitation between the acute and chronic long-term averages is converted to an average monthly limit for 
comparison to the BAT average monthly limit of 0.5 mg/l from 25 Pa. Code § 92a.48(b)(2).  The more stringent of those 
average monthly TRC limitations is imposed in the permit. 
 
The results of the modeling, included in Attachment G, indicate that no WQBELs are required for TRC.  Therefore, the 
TRC TBELs from 25 Pa. Code § 92a.47(a)(8) will control subject to a schedule of compliance. 
 
Mass Limits 
 

In accordance with Table 5-3 of DEP's “Technical Guidance for the Development and Specification of Effluent Limitations 
and Other Permit Conditions in NPDES Permits” and Section IV of DEP’s “Standard Operating Procedure for Clean Water 
Program Establishing Effluent Limitations for Individual Sewage Permits”, mass limits are calculated for CBOD5 and TSS.  
Average monthly and average weekly mass limits (in units of pounds per day) are calculated using the concentration limits 
in Table 6 (apart from the more stringent 37.5 mg/L average weekly CBOD5 limit) and the Charleroi STP’s 3.0 MGD design 
flow with the following formula: 
 
Design flow (average annual) (MGD) × concentration limit (mg/L) at design flow × conversion factor (8.34) = mass limit 
(lb/day) 
 
 

Table 5.  001 Modeling Inputs and Assumptions 

Modeling Input Parameters 

Discharge Flow (MGD) 6.0 

Parameter 
Upstream Point 

(Outfall 001) 
Downstream Point 
(End of Segment) 

Stream Code 42122 42122 

River Mile Index 17.94 13.34 

Drainage Area (mi2) 11,500 11,550 

Q7-10 (cfs) 2,390 2,390 

Elevation (ft) 734 733 

Slope (ft/ft) 0.0001 0.0001 

Stream Width (ft) 1,400 1,100 

Stream Depth (ft) 12.0 12.0 

PWS Intake (MGD) — 9.2 

Low-flow yield (cfs/mi2) 0.208 0.207 

Seasonal Input Parameters 

Parameter 
Summer Winter 

Stream 001 Stream 001 

Temperature (°C) 25 20 5 15 

pH (S.U.) 7.0 7.0 7.0 7.0 

D.O. (mg/L) 8.38 4.0 12.80 4.0 

CBOD5 (mg/L) 2.0 25.0 2.0 25.0 

NH3-N (mg/L) 0.0 25.0 0.0 25.0 

D.O. Goal (mg/L) 5.0 5.0 5.0 5.0 



NPDES Permit Fact Sheet NPDES Permit No. PA0027111 
New Kensington STP 
 

20 

Table 6.  Mass TBELs for Sanitary Wastewaters 

Parameter Average Monthly (mg/L) Average Weekly (mg/L) 

CBOD5 1,250.0 1,875.0 

Total Suspended Solids 1,500.0 2,250.0 

Ammonia-Nitrogen Report — 

 
Pursuant to Chapter 5, Section C.2 of DEP’s “Technical Guidance for the Development and Specification of Effluent 
Limitations and Other Permit Conditions in NPDES Permits” mass limits for conventional pollutants with a magnitude greater 
than 60.0 are rounded down to the nearest 5.0 mg/L.  The mass limits in Table 6 account for this rounding convention. 
 
The previous permit required reporting of average monthly mass loading for ammonia-nitrogen, which will be maintained in 
the renewed permit. 
 
001.C. Effluent Limits and Monitoring Requirements for Outfall 001 
 
In accordance with 25 Pa. Code §§ 92a.12 and 92a.61 and anti-backsliding requirements under 40 CFR § 122.44(l) 
(incorporated by reference in Pennsylvania regulations at 25 Pa. Code § 92a.44), effluent limits at Outfall 001 are the more 
stringent of TBELs, WQBELs, regulatory effluent standards, and monitoring requirements developed for this permit renewal; 
and effluent limits and monitoring requirements from the previous permit, subject to any exceptions to anti-backsliding 
discussed previously in this Fact Sheet.  Applicable effluent limits and monitoring requirements are summarized in the table 
below. 
  
Table 7.  Effluent Limits and Monitoring Requirements for Outfall 001 

Parameter 

Mass (pounds) Concentration (mg/L) 

Basis Average 
Monthly 

Weekly 
Average 

Average 
Monthly 

Weekly 
Average 

Instant. 
Maximum 

Flow (MGD) Report 
Report 

(Daily Max) 
— — — 25 Pa. Code § 92a.61(d)(1) 

pH (standard units) — — 6.0 (Min)  — 9.0 
25 Pa. Code § 92a.47(a)(7) 
& § 95.2(1) 

CBOD5 1,250.0 1,875.0 25.0 37.5 50.0 25 Pa. Code § 92a.47(a)(1) 

Total Suspended Solids 1,500.0 2,250.0 30.0 45.0 60.0 25 Pa. Code § 92a.47(a)(1) 

BOD5 (Influent) — — — Report Report 25 Pa. Code § 92a.61(b) 

TSS (Influent) — — — Report Report 25 Pa. Code § 92a.61(b) 

Fecal Coliform (No. /100mL) 
 May 1 – Sept 30 

— — 200 — 1000 
25 Pa. Code § 92a.47(a)(4) 
& 40 CFR § 122.44(l) 

Fecal Coliform (No. /100mL) 
 Oct 1 – April 30 

— — 2000 — 10000 
25 Pa. Code § 92a.47(a)(5) 
& 40 CFR § 122.44(l) 

E. coli (No./100mL) — — — — Report 25 Pa. Code § 92a.61(b) 

Dissolved Oxygen — — 4.0 (Min.) — — 
CWA § 402(a)(1); BPJ 
TBEL 

Total Residual Chlorine 
(Interim) 

— — 1.0 — 3.3 
CWA § 402(a)(1); BPJ 
TBEL 

Total Residual Chlorine 
(Final) 

— — 0.5 — 1.6 25 Pa. Code § 92a.47(a)(8) 

Ammonia-Nitrogen Report — Report 
Report 

(Daily Max) 
— 25 Pa. Code § 92a.61(b) 

Total Nitrogen — — — 
Report 

(Daily Max) 
— 25 Pa. Code § 92a.61(b) 

Total Phosphorus — — — 
Report 

(Daily Max) 
— 25 Pa. Code § 92a.61(b) 

Aluminum, Total — — Report 
Report 

(Daily Max) 
— 25 Pa. Code § 92a.61(b) 

Perfluorooctanoic acid 
(PFOA) 

— — — Report — 25 Pa. Code § 92a.61(b) 

Perfluorooctanesulfonic acid 
(PFOS) 

— — — Report — 25 Pa. Code § 92a.61(b) 

 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0027111 
New Kensington STP 
 

21 

Table 7 (cont’d).  Effluent Limits and Monitoring Requirements for Outfall 001 

Parameter 

Mass (pounds) Concentration (mg/L) 

Basis Average 
Monthly 

Weekly 
Average 

Average 
Monthly 

Weekly 
Average 

Instant. 
Maximum 

Perfluorobutanesulfonic acid 
(PFBS) 

— — — Report — 25 Pa. Code § 92a.61(b) 

Hexafluoropropylene oxide 
dimer acid 
(HFPO-DA) 

— — — Report — 25 Pa. Code § 92a.61(b) 

 
Monitoring frequencies and sample types are established pursuant to Table 6-3 in DEP's “Technical Guidance for the 
Development and Specification of Effluent Limitations. and Other Permit Conditions in NPDES Permits” and DEP’s 
“Standard Operating Procedure for Clean Water Program Establishing Effluent Limitations for Individual Sewage Permits”.  
Dissolved oxygen, TRC, and pH must be sampled 1/day using grab sampling.  CBOD5, TSS, and ammonia-nitrogen must 
be sampled 1/day using 24-hour composite sampling.  Fecal coliform must be sampled 2/week using grab sampling.  E. coli 
must be sampled 1/month using grab sampling.  Total nitrogen and total phosphorus must be sampled 1/quarter using 24-
hour composite sampling.  Aluminum must be sampled 1/week using 24-hour composite sampling.  Flow must be measured 
continuously using a flow meter.  Perfluorooctanoic acid (PFOA), Perfluorooctanesulfonic acid (PFOS), 
Perfluorobutanesulfonic acid (PFBS), and Hexafluoropropylene oxide dimer acid (HFPO-DA) will require grab sampling 
1/quarter. 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0027111 
New Kensington STP 
 

22 
 
 

Proposed Effluent Limitations and Monitoring Requirements 

 
The limitations and monitoring requirements specified below are proposed for the draft permit, and reflect the most stringent limitations amongst technology, water 
quality and BPJ.  Instantaneous Maximum (IMAX) limits are determined using multipliers of 2 (conventional pollutants) or 2.5 (toxic pollutants).  Sample frequencies 
and types are derived from the “NPDES Permit Writer’s Manual” (386-0400-001), SOPs and/or BPJ. 
 
 Outfall 001, Effective Period: Permit Effective Date through one (1) year after the Permit Effective Date. 
 

Parameter 

Effluent Limitations Monitoring Requirements 

Mass Units (lbs/day) (1) Concentrations (mg/L) Minimum (2) 
Measurement 

Frequency 

Required 
Sample 

Type 
Average 
Monthly 

Weekly 
Average 

Average 
Monthly 

Average 
Monthly Maximum 

Instant. 
Maximum 

Flow (MGD) Report 
Report 

Daily Max XXX XXX XXX XXX Continuous Recorded 

pH (S.U.) XXX XXX 
6.0 

Inst Min XXX XXX 9.0 1/day Grab 

Dissolved Oxygen XXX XXX 
4.0 

Inst Min XXX XXX XXX 1/day Grab 

Total Residual Chlorine (TRC) XXX XXX XXX 1.0 XXX 3.3 1/day Grab 

Carbonaceous Biochemical 
Oxygen Demand (CBOD5) 1250 1875 25.0 

37.5 
Wkly Avg XXX 50.0 1/day 

24-Hr 
Composite 

Biochemical Oxygen Demand 
(BOD5) 
Raw Sewage Influent Report 

Report 
Daily Max XXX Report XXX XXX 1/day 

24-Hr 
Composite 

Total Suspended Solids 
Raw Sewage Influent Report 

Report 
Daily Max XXX Report XXX XXX 1/day 

24-Hr 
Composite 

Total Suspended Solids 1500 2250 30.0 
45.0 

Wkly Avg XXX 60.0 1/day 
24-Hr 

Composite 

Fecal Coliform (No./100 ml) 
Oct 1 - Apr 30 XXX XXX XXX 

2000 
Geo Mean XXX 10000 1/day Grab 

Fecal Coliform (No./100 ml) 
May 1 - Sep 30 XXX XXX XXX 

200 
Geo Mean XXX 1000 1/day Grab 

E. Coli (No./100 ml) XXX XXX XXX XXX XXX Report 1/month Grab 

Ammonia-Nitrogen 1250 XXX XXX 25.0 XXX 50 1/day 
24-Hr 

Composite 

Total Nitrogen XXX XXX XXX XXX 
Report 

Daily Max XXX 1/quarter 
24-Hr 

Composite 

Total Phosphorus XXX XXX XXX XXX 
Report 

Daily Max XXX 1/quarter 
24-Hr 

Composite 

Total Aluminum XXX XXX Report XXX 
Report 

Daily Max XXX 1/week 
24-Hr 

Composite 



NPDES Permit Fact Sheet NPDES Permit No. PA0027111 
New Kensington STP 
 

23 

 
 Outfall 001, Effective Period: Permit Effective Date through one (1) year after the Permit Effective Date. 
 

Parameter 

Effluent Limitations Monitoring Requirements 

Mass Units (lbs/day) (1) Concentrations (mg/L) Minimum (2) 
Measurement 

Frequency 

Required 
Sample 

Type 
Average 
Monthly 

Weekly 
Average 

Average 
Monthly 

Average 
Monthly Maximum 

Instant. 
Maximum 

PFOA (ng/L) XXX XXX XXX XXX Report XXX 1/quarter Grab 

PFOS (ng/L) XXX XXX XXX XXX Report XXX 1/quarter Grab 

PFBS (ng/L) XXX XXX XXX XXX Report XXX 1/quarter Grab 

HFPO-DA (ng/L) XXX XXX XXX XXX Report XXX 1/quarter Grab 
 

Compliance Sampling Location: Outfall 001 



NPDES Permit Fact Sheet NPDES Permit No. PA0027111 
New Kensington STP 
 

24 

Proposed Effluent Limitations and Monitoring Requirements 

 
The limitations and monitoring requirements specified below are proposed for the draft permit, and reflect the most stringent limitations amongst technology, water 
quality and BPJ.  Instantaneous Maximum (IMAX) limits are determined using multipliers of 2 (conventional pollutants) or 2.5 (toxic pollutants).  Sample frequencies 
and types are derived from the “NPDES Permit Writer’s Manual” (386-0400-001), SOPs and/or BPJ. 
 
 Outfall 001, Effective Period: one (1) Year After the Permit Effective Date through Permit Expiration Date. 
 

Parameter 

Effluent Limitations Monitoring Requirements 

Mass Units (lbs/day) (1) Concentrations (mg/L) Minimum (2) 
Measurement 

Frequency 

Required 
Sample 

Type 
Average 
Monthly 

Weekly 
Average 

Average 
Monthly 

Average 
Monthly Maximum 

Instant. 
Maximum 

Flow (MGD) Report 
Report 

Daily Max XXX XXX XXX XXX Continuous Recorded 

pH (S.U.) XXX XXX 
6.0 

Inst Min XXX XXX 9.0 1/day Grab 

Dissolved Oxygen XXX XXX 
4.0 

Inst Min XXX XXX XXX 1/day Grab 

Total Residual Chlorine (TRC) XXX XXX XXX 0.5 XXX 1.6 1/day Grab 

Carbonaceous Biochemical 
Oxygen Demand (CBOD5) 1250 1875 25.0 

37.5 
Wkly Avg XXX 50.0 1/day 

24-Hr 
Composite 

Biochemical Oxygen Demand 
(BOD5) 
Raw Sewage Influent Report 

Report 
Daily Max XXX Report XXX XXX 1/day 

24-Hr 
Composite 

TSS Total Suspended Solids 
Raw Sewage Influent Report 

Report 
Daily Max XXX Report XXX XXX 1/day 

24-Hr 
Composite 

Total Suspended Solids 1500 2250 30.0 
45.0 

Wkly Avg XXX 60.0 1/day 
24-Hr 

Composite 

Fecal Coliform (No./100 ml) 
Oct 1 - Apr 30 XXX XXX XXX 

2000 
Geo Mean XXX 10000 1/day Grab 

Fecal Coliform (No./100 ml) 
May 1 - Sep 30 XXX XXX XXX 

200 
Geo Mean XXX 1000 1/day Grab 

E. Coli (No./100 ml) XXX XXX XXX XXX XXX Report 1/month Grab 

Ammonia-Nitrogen 1250 XXX XXX 25.0 XXX 50 1/day 
24-Hr 

Composite 

Total Nitrogen XXX XXX XXX XXX 
Report 

Daily Max XXX 1/quarter 
24-Hr 

Composite 

Total Phosphorus XXX XXX XXX XXX 
Report 

Daily Max XXX 1/quarter 
24-Hr 

Composite 

Total Aluminum XXX XXX Report XXX 
Report 

Daily Max XXX 1/week 
24-Hr 

Composite 

 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0027111 
New Kensington STP 
 

25 

Outfall 001, Effective Period: one (1) Year After the Permit Effective Date through Permit Expiration Date. 
 

Parameter 

Effluent Limitations Monitoring Requirements 

Mass Units (lbs/day) (1) Concentrations (mg/L) Minimum (2) 
Measurement 

Frequency 

Required 
Sample 

Type 
Average 
Monthly 

Weekly 
Average 

Average 
Monthly 

Average 
Monthly Maximum 

Instant. 
Maximum 

PFOA (ng/L) XXX XXX XXX XXX Report XXX 1/quarter Grab 

PFOS (ng/L) XXX XXX XXX XXX Report XXX 1/quarter Grab 

PFBS (ng/L) XXX XXX XXX XXX Report XXX 1/quarter Grab 

HFPO-DA (ng/L) XXX XXX XXX XXX Report XXX 1/quarter Grab 
 

Compliance Sampling Location: Outfall 001 



NPDES Permit Fact Sheet NPDES Permit No. PA0027111 
New Kensington STP 
 

 

 
 
 
 
 
 
 
 

ATTACHMENT A – Construction Verification 

ATTACHMENT A 
 

Construction Verification 



NPDES Permit Fact Sheet NPDES Permit No. PA0027111 
New Kensington STP 
 

A-1 

 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0027111 
New Kensington STP 
 

 

 
 
 
 
 
 
 
 

ATTACHMENT B – WET Evaluation 

ATTACHMENT B 
 

Whole Effluent Toxicity (WET) Evaluation 



NPDES Permit Fact Sheet NPDES Permit No. PA0027111 
New Kensington STP 
 

B-1 

Whole Effluent Toxicity (WET) 

 
For Outfall 001,  Acute    Chronic WET Testing was completed: 
 

 For the permit renewal application (4 tests). 
 Quarterly throughout the permit term. 
 Quarterly throughout the permit term and a TIE/TRE was conducted. 
 Other: Annually throughout the permit term. 

 
The dilution series used for the tests was: 100%, 60%, 30%, 2%, and 1%.  The Target Instream Waste Concentration 
(TIWC) to be used for analysis of the results is: 2.0%.  MSANK should note that the TIWC listed in the permit is 1%.  If the 
wrong TIWC is used, WETT limits could be imposed in future cycles.   
 
Summary of Four Most Recent Test Results  
 
TST Data Analysis 
 
(NOTE – In lieu of recording information below, the application manager may attach the DEP WET Analysis Spreadsheet). 
 

Test Date 

Ceriodaphnia Results (Pass/Fail) Pimephales Results (Pass/Fail) 

Survival Reproduction Survival Growth 

10/12/2020 PASS PASS — — 

10/13/2020 — — PASS PASS 

11/2/2021 PASS PASS PASS PASS 

10/10/2022 PASS PASS — — 

10/11/2022 — — PASS PASS 

10/24/2023 PASS PASS PASS PASS 

11/25/2024 PASS PASS — — 

11/26/2024 — — PASS PASS 
* A “passing” result is that in which the replicate data for the TIWC is not statistically significant from the control condition.  This is exhibited 
when the calculated t value (“T-Test Result”) is greater than the critical t value.  A “failing” result is exhibited when the calculated t value 
(“T-Test Result”) is less than the critical t value. 

 
Is there reasonable potential for an excursion above water quality standards based on the results of these tests?  (NOTE 
– In general, reasonable potential is determined anytime there is at least one test failure in the previous four tests). 
 

 YES    NO 
 
Comments: None 
 
Evaluation of Test Type, IWC and Dilution Series for Renewed Permit 
 
Acute Partial Mix Factor (PMFa): 0.086  Chronic Partial Mix Factor (PMFc):0.596 
 
1. Determine IWC – Acute (IWCa): 
 

(Qd x 1.547) / ((Q7-10 x PMFa) + (Qd x 1.547)) 
[(6.0 MGD x 1.547) / ((2,390 cfs x 0.086) + (6.0 MGD x 1.547))] x 100 = 4.32% 
 
Is IWCa < 1%?  YES    NO  (YES - Acute Tests Required OR NO - Chronic Tests Required) 
 
If the discharge is to the tidal portion of the Delaware River, indicate how the type of test was determined: 
 

N/A 
 
Type of Test for Permit Renewal: Chronic 

 
2a. Determine Target IWCa (If Acute Tests Required) 
 
 TIWCa = IWCa / 0.3 =      % — N/A, ACUTE TEST NOT REQUIRED 



NPDES Permit Fact Sheet NPDES Permit No. PA0027111 
New Kensington STP 
 

B-2 

 
2b. Determine Target IWCc (If Chronic Tests Required) 
 

(Qd x 1.547) / (Q7-10 x PMFc) + (Qd x 1.547) 
 
[(6.0 MGD x 1.547) / ((2390 cfs x 0.596) + (6.0 MGD x 1.547))] x 100 = 0.647% — Use 1.0% 

 
3. Determine Dilution Series 
 
 (NOTE – check Attachment C of WET SOP for dilution series based on TIWCa or TIWCc, whichever applies). 
  

Dilution Series = 100%, 60%, 30%, 2%, and 1%. 
 
WET Limits 
 
Has reasonable potential been determined?   YES    NO 
 
Will WET limits be established in the permit?   YES    NO 
 
If WET limits will be established, identify the species and the limit values for the permit (TU). 
 

N/A 
 
If WET limits will not be established, but reasonable potential was determined, indicate the rationale for not establishing 
WET limits:  
 

N/A 
 
NOTES 
 

• As stated above, the Target Instream Waste Concentration (TIWC) used to analyze MSANK’s WETT results was 
2.0%.  However, the existing permit identifies the TIWC as 1%.  If the wrong TIWC is used, WETT limits could be 
imposed in future cycles.    However, the effluent passed all tests using a higher TIWC, so passing at a lower TIWC 
would be expected. 

 

• The following WET Analysis Spreadsheets do not list results for 2023.  WET testing was completed in 2023 and 
passing results were reported, but the more detailed reports and data sheets were not sent by the lab to MSANK.    
MSANK should ensure that all WETT data, lab sheets, reports, and summaries are supplied by the lab. 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0027111 
New Kensington STP 
 

B-3 

 

  
 



NPDES Permit Fact Sheet NPDES Permit No. PA0027111 
New Kensington STP 
 

B-4 

 

  



NPDES Permit Fact Sheet NPDES Permit No. PA0027111 
New Kensington STP 
 

B-5 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0027111 
New Kensington STP 
 

 

 

 
 
 
 
 
 
 
 

ATTACHMENT C – USGS StreamStats 

ATTACHMENT C 
 

USGS StreamStats Report at Outfall 001 



NPDES Permit Fact Sheet NPDES Permit No. PA0027111 
New Kensington STP 
 

C-1 



NPDES Permit Fact Sheet NPDES Permit No. PA0027111 
New Kensington STP 
 

C-2 



NPDES Permit Fact Sheet NPDES Permit No. PA0027111 
New Kensington STP 
 

C-3 

 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0027111 
New Kensington STP 
 

 

 
 
 
 
 
 
 
 

ATTACHMENT D – Regulated Q7-10 Flows 

ATTACHMENT D 
 

US Army Corps. Of Engineers Regulated Minimum 
Flows 



NPDES Permit Fact Sheet NPDES Permit No. PA0027111 
New Kensington STP 
 

D-1 

 
  



NPDES Permit Fact Sheet NPDES Permit No. PA0027111 
New Kensington STP 
 

 

 
 
 
 
 
 
 
 

ATTACHMENT E – Summary of Site Visit Findings 

ATTACHMENT E 
 

Summary of Site Visit Findings



NPDES Permit Fact Sheet NPDES Permit No. PA0027111 
New Kensington STP 
 

E-1 

 
  



NPDES Permit Fact Sheet NPDES Permit No. PA0027111 
New Kensington STP 
 

 

 
 
 
 
 
 
 
 

ATTACHMENT F – WQM 7.0 Modeling Results 

ATTACHMENT F 
 

WQM 7.0 Modeling Results 
for Outfall 001



NPDES Permit Fact Sheet NPDES Permit No. PA0027111 
New Kensington STP 
 

F-1 



NPDES Permit Fact Sheet NPDES Permit No. PA0027111 
New Kensington STP 
 

F-2 



NPDES Permit Fact Sheet NPDES Permit No. PA0027111 
New Kensington STP 
 

F-3 



NPDES Permit Fact Sheet NPDES Permit No. PA0027111 
New Kensington STP 
 

F-4 



NPDES Permit Fact Sheet NPDES Permit No. PA0027111 
New Kensington STP 
 

F-5 



NPDES Permit Fact Sheet NPDES Permit No. PA0027111 
New Kensington STP 
 

F-6 



NPDES Permit Fact Sheet NPDES Permit No. PA0027111 
New Kensington STP 
 

F-7 



NPDES Permit Fact Sheet NPDES Permit No. PA0027111 
New Kensington STP 
 

 

 

 
 
 
 
 
 
 
 

ATTACHMENT G – TRC Modeling 

ATTACHMENT G 
 

TRC Modeling Results 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0027111 
New Kensington STP 
 

G-1 

TRC EVALUATION – Outfall 001     

        

2,390 = Q stream (cfs) 0.5 = CV Daily 

6.0 = Q discharge (MGD) 0.5 = CV Hourly  

30 = no. samples 0.086 = AFC_Partial Mix Factor   

0.3 = Chlorine Demand of Stream 0.596 = CFC_Partial Mix Factor  

0 = Chlorine Demand of Discharge 15 = AFC_Criteria Compliance Time (min) 

0.5 = BAT/BPJ Value 720 = CFC_Criteria Compliance Time (min) 

  =  % Factor of Safety (FOS)   =Decay Coefficient (K)   

Source Reference AFC Calculations Reference CFC Calculations 

TRC  1.3.2.iii WLA afc = 7.083 1.3.2.iii WLA cfc = 47.738 

PENTOXSD TRG  5.1a LTAMULT afc = 0.373 5.1c LTAMULT cfc = 0.581 

PENTOXSD TRG  5.1b LTA_afc= 2.639 5.1d LTA_cfc = 27.753 

             

Source Reference Effluent Limit Calculations 

PENTOXSD TRG 5.1f AML MULT = 1.231     

PENTOXSD TRG  5.1g AVG MON LIMIT (mg/l) = 0.500 BAT/BPJ   

   INST MAX LIMIT (mg/l) = 1.635    

              

              

WLA afc (.019/e(-k*AFC_tc)) + [(AFC_Yc*Qs*.019/Qd*e(-k*AFC_tc)) + Xd + (AFC_Yc*Qs*Xs/Qd)]*(1-FOS/100)  

LTAMULT afc EXP((0.5*LN(cvh^2+1))-2.326*LN(cvh^2+1)^0.5)  

LTA_afc wla_afc*LTAMULT_afc  

         

WLA_cfc (.011/e(-k*CFC_tc) + [(CFC_Yc*Qs*.011/Qd*e(-k*CFC_tc) ) + Xd + (CFC_Yc*Qs*Xs/Qd)]*(1-FOS/100)  

LTAMULT_cfc EXP((0.5*LN(cvd^2/no_samples+1))-2.326*LN(cvd^2/no_samples+1)^0.5)  

LTA_cfc wla_cfc*LTAMULT_cfc  

         

AML MULT EXP(2.326*LN((cvd^2/no_samples+1)^0.5)-0.5*LN(cvd^2/no_samples+1))  

AVG MON LIMIT MIN(BAT_BPJ,MIN(LTA_afc,LTA_cfc)*AML_MULT)  

INST MAX LIMIT 1.5*((av_mon_limit/AML_MULT)/LTAMULT_afc)  

              

 
 

  



NPDES Permit Fact Sheet NPDES Permit No. PA0027111 
New Kensington STP 
 

 

 
 
 
 
 
 
 
 

ATTACHMENT H – Pre-Draft Survey 

ATTACHMENT H 
 

Pre-Draft Survey Letter



NPDES Permit Fact Sheet NPDES Permit No. PA0027111 
New Kensington STP 
 

H-1 



NPDES Permit Fact Sheet NPDES Permit No. PA0027111 
New Kensington STP 
 

 

 

 
 
 
 
 
 
 
 

ATTACHMENT I – Pre-Draft Survey Results 

ATTACHMENT I 
 

Pre-Draft Survey Results 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0027111 
New Kensington STP 
 

I-1 



NPDES Permit Fact Sheet NPDES Permit No. PA0027111 
New Kensington STP 
 

I-2 

 

  



NPDES Permit Fact Sheet NPDES Permit No. PA0027111 
New Kensington STP 
 

 

 
 
 
 
 
 
 
 

ATTACHMENT J – TMS for 001 

ATTACHMENT J 
 

Toxics Management Spreadsheet Results 
for Outfall 001 



NPDES Permit Fact Sheet NPDES Permit No. PA0027111 
New Kensington STP 
 

J-1 



NPDES Permit Fact Sheet NPDES Permit No. PA0027111 
New Kensington STP 
 

J-2 



NPDES Permit Fact Sheet NPDES Permit No. PA0027111 
New Kensington STP 
 

J-3 



NPDES Permit Fact Sheet NPDES Permit No. PA0027111 
New Kensington STP 
 

J-4 



NPDES Permit Fact Sheet NPDES Permit No. PA0027111 
New Kensington STP 
 

J-5 



NPDES Permit Fact Sheet NPDES Permit No. PA0027111 
New Kensington STP 
 

J-6 



NPDES Permit Fact Sheet NPDES Permit No. PA0027111 
New Kensington STP 
 

J-7 



NPDES Permit Fact Sheet NPDES Permit No. PA0027111 
New Kensington STP 
 

J-8 



NPDES Permit Fact Sheet NPDES Permit No. PA0027111 
New Kensington STP 
 

J-9 



NPDES Permit Fact Sheet NPDES Permit No. PA0027111 
New Kensington STP 
 

J-10 



NPDES Permit Fact Sheet NPDES Permit No. PA0027111 
New Kensington STP 
 

J-11 



NPDES Permit Fact Sheet NPDES Permit No. PA0027111 
New Kensington STP 
 

J-12 



NPDES Permit Fact Sheet NPDES Permit No. PA0027111 
New Kensington STP 
 

J-13 



NPDES Permit Fact Sheet NPDES Permit No. PA0027111 
New Kensington STP 
 

J-14 



NPDES Permit Fact Sheet NPDES Permit No. PA0027111 
New Kensington STP 
 

J-15 



NPDES Permit Fact Sheet NPDES Permit No. PA0027111 
New Kensington STP 
 

J-16 



NPDES Permit Fact Sheet NPDES Permit No. PA0027111 
New Kensington STP 
 

J-17 

 


